woo suodsAyny-mmm//:dyy ssaippy Jouisiu] - L90 £€€-008-1 :eljensny
1o4 ($£2S8 §SS 600 :USPAMS) $€ZS8 §SS 008 00 :9doing Jo] ‘6£€8-782-008-1 EPEUED 104 ‘P€ZS-855-008-L :S'N 10} JOqWINN S2IAISS JBWOISNY d3i4-[|0L

6617 LbTloz *ou| ‘saadold WEN 4O JUSSUOD USHIM SY) JNoypm ‘Led ul Jo Sjoym Ul ‘pasn aq
. o papuswWWOoday jou Aew pue swes} Jaquiaw YgN dAI0adsal ay) pue "ou| ‘saiuadolid YaN jo Auadoid aaisnjoxa
6€€8-¥82-008-1 {EPEUED PUE y£25-855-0081:"S"N &t Ul oy} ale jey ‘Auadoud [enjos|Bjul JO SWLIO) JYI0 Jojpue ‘subisap pajybuAdos pue sylewspes

m|_|w_ Oﬁ_ m “:: )@,m 892102 UOISUS)XT /M }9%20S ale 1onpoud siy} uo paonpoidal SUOHEOIUSP! WES) Jaquiaw AN [ENPIAIPUI pUB YEN YL
des papuaix3 ,91/6 B .2/} " "
Aaioss Jog wersks ¥oouo > JaALpMaIag sdijiyd LH0Y"SCOOYLEWS MMM|[:CTY
‘Anses aiow Jano di Aew waishs PUE Jule1}Sa1 PUnoIB yoenesy - ] je 3jisgam |IDuno) [leqidyseqg uedldwy 3yl JSIA “adueusjuiew
‘aoejins pado|s uo waisAs Buioe|d jI uoiINed BWaIIXd asn ‘uomisod QO._- pue asn uadoisd ‘Jusawaoeld ‘Alquasse uo uojjew.ojul aiow J1o4
(‘3fes asn jou oQ) 8401s pue A18|dwod feutBLio 0} yoeq ajpuey ajejoy JowweH
uey Aidwa 10 pues ‘azas.yiue JIX0}-UOU Ppe Jayleam ‘uopeso| pauisep -
Buyzaa.1-qns BuLing ‘52534 03 juey Ut Jajem Malfe lou o ot aenes s (Bt 9e1) uoNed 8S[) "SUCHONUSUI m:ﬁw\g\wwwow@w\w%mw MMM@ Aq pasneo aie saunfu jSopy

. ‘punoiB oBebus sjeaym ! ‘suol I Bul y unfuy
saw jfe e dea ynm pasanod doy m_@%cmw_ﬂ 1N pazwioy ajpuey ayEIo (a1 00g) pues Jo asoH usples
woly wsiueyosw desy 03 uonned asn ‘walsAs Buirow uaym Em“%_owuo"_wwﬁﬁhuw__wu . a|ge] yoddng Jo asioymes
"goueUBJURW | ybiay Bunsnipe uaym papuswwodas si uoisialadns jnpy
pue uone|feIsul Jadoid 1oy [ENUBW UOHONIISUI 995 ] sayouaIM siqeisnipy |lews ‘spodg AynH 19e3U09 ‘paninba s| 8ouB)SISSE [EDIUYDD) J|

uawdinba pabeurep uo Aejd saneN pue abie 10 /€ 9L/6 ‘.Z/L ‘Juepoduw [je ale s)es 10 SapIdIqIaYy ‘sapionsad Se Yons SaAISOLI0D
*salim peayiano Jo/pue Auadold feuosiad woly 981y pue

¢ ¢ ¢
puim ay1 wouy palosloid eale ue ul Jo/pue uonisod abelols ‘9Ll Eomm_ o 0>>._.v :SBYIJUBINA % w._:mouxw sjod Mr_u Jo uoyeao] ay3 ‘ajod ay; jo ucwEwoM_n_ ojewl|o
ay) Ul waisAs ade|d "1ano diy Aew waisAs 'suonipuod ’ (deiog) preog poo, 8yl ‘suonipuod Auew uo spuadap ajod |jeqieyseq 1ok jo ay ayL
Jayyeam a19Aas 1o/pue Apuim Burinp waisAs asn jou og pUE ¥oojun 03 dn JoAS] Usng S) pJeog POOM '} abed uo umoys
‘ANjigeIsul 10} 9N Yoea 810Jaq WaISAS 309y :q¥V08XovE ¥IMO1 OL ainseay\ ade] 1 [9ge] "ajod 0} paxiyje |aqe] Buiuiem ay) puejsiopun pue peay

‘asn a10jaq ) .
Jredas pue U0IS01100 SUBIS pue Jeam aAISS8IXd ‘alemp.ey i Blay pautsap e WSl ajdoad om) Keid aAnnadwod aAIssaoxa
: : Bupiao| aB56ua o} umoys 5B 10N pue Ajuo asn jeuonjealdas awoy 1oy papuajul si Juswdinba siyj
8s00] ‘1se|[eq Jadoid 1o} asn yoea a10j8q WalsAs 328D JoroutEIp (WWiZg - WWG) WIL -ub/E ISTVIMILYIN ‘pleoqyoeq

-Ajorelpawiwi ‘|oMOp UBPOOM IO B|pUBY WOOoIq

! ! Yum wi oy3 uo dn ysnd Aimolg .
aj0d a2e|da1 ‘a1oymAUE [991S U1 YBNOILY) paresauad L * fauvomiova asival of, - ANV S7001 a3dINd3Y Jo wooq 8y} o} (w g6'L) .9 .9 S1 Jublay euogesado winuuin
sey isnu § ‘Jured [pweus Jouaixa yim juredas pue (buiddiyo ] *ain|iej wa)sAs ul }nsal pjnod ISNS|W 0 UOISOLI0D ‘djew|D
‘Buinid ‘1sni) uoIso1109 Jo subis 1oy waishs ajod NoaYD ‘ayvoexova Lsnrav oL ‘woyshs
"UOIIBJOLISISP JO/PpUR UOISO1I00 8SNED PIN0Y "0318 3y} jo podsuesy sojpue Aejd Buunp ajesedas o} suonaas ajod ayj mojje
Lm:__mmm_o.mmmnw_oaEo_;@sm_m_aaeo_r_mm:o%mx ( .FZNS_.FWD—.Q<.PIG_NI \ v_:on,owouo«m._:__u“_.Am_nmo__aa:_;_._oo_o.awco_«umwm_onmszmmm

*19n0 di} 0) WalsAs asned p|nod “Kipo190dxaun 190 di
pue abexea| asnea sainjound 's1oalqo dreys 1ayjo 1o |anelb |Pd): n
1O 9314 PUB YI00WS 3¢ ISNW 3SE] BY) Y1eauaq a0ens 0} waysAs asned p|nod syea| mo|s "abeyes| 1o} AlaejnbBai aseq 329yo

‘Jau ul ajbuelus Aew s109lqO (‘018 ‘uonesado siy} Joj papuswiwodal ae ajdoad (z) om
‘saoepoau ‘sayorem ‘sbull) Aljamal ream jou op ‘Aejd Buung H JVD ‘uonnes awalxa asn ‘Ajquiesse Bulnp Jappe| e Buisn j|
‘welsAs 1snfpe 10 aAOW 03 UBIP|IYD MO|[e Jou oq

‘syred Buinow woly Aeme siabuiy

pue spuey daay ‘walsAs Buirow o yybilay Bunsnlpe uaym

‘saunful Buisneos yano diy Aew welsAs

se Mr_m_m\s yum wwwg b m* noyym uonisod ybudn ue ul 3y} busn spe T T

wa)sAs anes| JanaN "punolf syl o) exels pue pues 1o Jajem UIUUIBaq 9I0j5g |eLiojew

yum Ae1a|dwod walsAs i ‘919|dwod si A|quasse Jayy R

"ajod Jo/pue aseq uo Aed 10 8xeys ‘quio ‘aplis 10u og ‘wayshs sped Joy |eudyew Bupjoed |je apisul pue xoq a13u? 393y ‘Apadoid

“Jou 10 Wi ‘preOgyOBq YIIM 10BIU0D pajesado pue ‘paujejuiew ‘pajjesul jou si washAs siy} J1 S)sIxa

Ul 8W09 89BY/Y198] JI IN220 PIN0D AInful SNoLIBS 18U pue Hr_m_w\s Hlysexew e asinep 0} m_Qmwnwoom
wil ‘preo@xoeq ay) woiy Aeme soey s sakejd desy ‘saninnoe : ' : aoanpal o} pue uopesado Jadoud 1oy |

adiy VE._”%:mw_wchmw_ﬂn::om%aﬁM__Mwwmwﬂmm_mﬁ_:mucz_ﬁm 1ON s! H "AYNACNI sSNOly3s ul ‘Ajquiasse a3o1dwios pue sadoud “Ajjnjaied suoloniysul ayy Buimoljoy
) . noyum weysAs siyy ajquasse o} ydwaye jou op ‘Ajajes ainsua o,
waisAs ayj o 1ed Aue 1o wil 8y} uo ONVH LON Od JInsaJ PiNoo SUONONISUI MO||0} O} Binjie noyy } 1y} 9alq 3 ) ne j P ‘Aja)i L

‘waysAs sy jo uonesado sjes 1oy sajni asay} “SUOIONJISUI O} BUIPJODOE JSJEM O pUES ‘wajsAs ay) jo uonesado ajes 104 sajnJ 3SaY} MOj|o}
Mojjoy pue mouy siafeld [[e jey} ainsud }SNW JBUMQO . : : pue mouy siaferd je Jey) ainsua jsnw JBUMQO

IM Pa)SE|leq PUe PIjqUISSSE d
"IOVINVA ALYId0¥d HO/ANV AYNCNI SNOIYES NI r_u U ¥ I D U _U _D D n_-m:s "TALNVHYVM dIOA
LINSIH AVIN SONINHVYM 3SIHL MOTT04 OL 3dNTIv ‘SAV1dSIa Joj paesn asoyy Buipnjoul T7IM ANV IOVINYA ALYIJONd ‘AMNFNI SNOINAS NI 1INS3Y

G Z — Zm<; 4 ‘sweishs [EqIeNEeq suods AnH TV AVIN SNOILONYLSNI AL3AVS 3SIHL MOTIO04 OL T8NV
SHIT9INISSY Ol 3D11ON 4 SNOILONYLSNI ALTFVS 4

"IA0EV A3AINOYd IOVdS FHL NI ¥IFINNN TIAON HNOA ILI¥M ISVITd "Bulled usym Apeas suoonijsul A|quissse pue (Uoled UO punoy)
JaquinN [9poly 4noA aaey noA Ji 19x2Inb aq ||IM 321AI9S "MOJag Pa)si| I9GUWINN 92IAI9S 19WOISNY 9314-]|0L INo }9eju0D asea|d ‘suonsenb Aue Jamsue 0} 4o ‘swajqoid Aue jo Buljpuey 3991109 pue jdwoad ainsua
0] "In220 Aew swa|qoid Ajjeuoisesdo ‘uaye} uaaq aAey }0yd pue aied Jealb ybnoyyy -uonoalas Jnok Yyym paiysnes A1aa aq ||Im nok jeyy ains ate ap “sjonpoud auyy Auew uno jo auo Buiseyaund inoA ajerdaidde app

j910}s ayj 0} yoeq ob },uop i suoisanb aneH

Auoepeuespuersnul 1 ) NVLEOdINI

'V'S'N « BBOES IM ‘X3SSNS « 9j211D 8)eI0dIo] YINoS 00LFZM ESGN « J9IUSD 90IAISS JBWOISND
*43GINNN TIAOW ¥NOA NI ILINM

jenuepy SioumQ-10}eAa|q YlIm walsAg [jeqiayseq ajqenod SLIIOdSAd4NH

Auedwo) AynH v

P/N 214946C

05/03

© COPYRIGHT 2001 by HUFFY SPORTS



BEFORE YOU START!

To ensure optimal playability of backboard system, a close tolerance fit between the elevator

components and hardware is required. Test fit large bolts into large holes of elevator tubes,

backboard brackets and triangle plates. Carefully rock them in a circular motion to ream out
any excess paint from holes if necessary.

AVANT DE COMMENCER !

Pour garantir I'utilisation optimale du panneau, les composants du systéme élévateur et la visserie doivent étre bien
ajustés (serrés). A titre d'essai, insérez les gros boulons dans les gros trous des tubes du systéme élévateur, des supports
du panneau et des plaques triangulaires. Basculez-les avec précaution en imprimant un mouvement circulaire pour
éliminer I'excédent de peinture, si nécessaire.

jANTES DE COMENZAR!

Para asegurar el 6ptimo rendimiento del sistema del respaldo en el juego, se requiere un ajuste de tolerancia estrecha
entre los componentes del elevador y el herraje. Pruebe el ajuste de los pernos grandes en los orificios grandes de los
tubos elevadores, soportes del respaldo y placas triangulares. Cuidadosamente muévalos en circulos para eliminar
cualquier exceso de pintura, si es necesario.

VORBEREITENDE MASSNAHMEN
Um sicherzustellen, dass das Korbwandsystem optimal fir den Spielbetrieb geeignet ist, miissen die Komponenten der
Verlangerungsvorrichtung und die verschiedenen Befestigungsteile fest miteinander verschraubt werden. Grol’e Schrauben
zur Probe in die groRen Locher der Verldngerungsrohre, Korbwandklammern und Dreiecksplatte stecken und diese
vorsichtig in einer Kreisbewegung hin- und herbewegen, um eventuelle Farbriickstdnde aus den Bohrungen zu entfernen.

P/N 214946C 05/03 2



HARDWARE IDENTIFIER (BOLTS & SCREWS)

Ttem #35 (5)

q L

Item #26 (1) Item #30 (2)

A (bwwmwwwmwmm

Item #18 (2)

Item #12 (1)

| | (T | | | a

— { (ﬁwwmwwmwmwmwmm
WD~ ., ves e 129 2
Ttem #41 (1)
i " ML

Item #21 (2) Item #16 (2) Item #8 (1)

HARDWARE IDENTIFIER (NUTS & WASHERS)

b N\ ﬁ

Item #34 (3)
~ ) Item #53 (2)
N
\\ 4 P—
- < an

Item #42 (1)
of

N ( Ttem #13 (12)*

X

<@> . (@)
il

[o—
Q-p
p—m
(=]
—~
W
v

(@)
[T

Ttem #14 (2) Ttem #17 (14)

* You may have extra parts with this model.

3 05/03 P/N 214946C



HARDWARE IDENTIFIER (STEEL SPACERS & RODS)

O O

Item #7 (1)

Item #39 (2)

HARDWARE IDENTIFIER (PLASTIC SPACERS, CAPS & CLIPS)

"""" | Ol

....... Item #36 (1) Item #31 (12)
Item #44 (4)

Item #55 (4)

HARDWARE IDENTIFIER (OTHER)

Item #48 (1)

P/N 214946C 05/03 4



PARTS LIST - See Hardware Identifier

Item Qty. Part No. Description Item Qty. Part No. Description

1 1 206615 Tank, (Black) 31 12 201219 Smart Clip, Net Holder

2 1 200628 Wheel Axle, 11-3/4 Long 32 1 Rim

3 4 226401 Wheel, 4 “ (Black) 33 1 206360 Bolt, Hex Head, 3/8-16 x 2.625 Long
4 1 900007 Top Pole Section 34 3 201124 Nut, 3/8-16

5 1 908480 Middle Pole Section 35 5 206304 Bolt 1/2-13 x 6-5/16 Long

6 1 900240 Bottom Pole Section 36 1 200516 Vinyl Bolt Cover, 5/16

7 1 202820 Rod, 3/8 O.D. x 4-3/4 Long 37 1 202814 Cap, Pole Top

8 1 206934 Eyebolt, 3/8-16 x 2 1/2 Long 38 2 900846 Board Bracket, (Black)

9 1 206949 Pivot Bracket, Upper 39 2 201129 Spacer, 1-3/4 Long

10 3* 203063 Nylon Insert Lock Nut, 3/8-16 40 1 201160 Pawl Lever

11 2 906206 Strut, 17 O.D. x 31-1/4 Long 41 1 240017 Bolt, Hex Head, 1/4-20 x 2-1/4 Long
12 1 201625 Bolt,Yellow Dichromate, 5/16-18 X 3.60" Long 42 1 203493 Lock Nut, Hex Head 1/4-20

13 12* 203218 Washer, Flat, 3/8 I.D. 43 4 804808 Elevator Tube, (Black)

14 2 203220 Nylon Insert Lock Nut, 5/16-18 44 4 206311 Spacer, Plastic

15 1 201568 Anchor, T-Strap 45 4 204804 Screw, Phillips Head, 3/4 Long
16 2 203798 Bolt, Hex Flange, 5/16-18 x 1-1/2 Long 46 1 201159 Ratchet

17 14 203100 Nut, Hex Flange, 5/16-18 47 5* 206340 Lock Nut, Hex Head, 1/2-13
18 2 203103 Carriage Bolt, 5/16-18 x 2 Long 48 1 206305 Clevis Pin 1/4 x 2-9/32 Long
19 1 900223 Wheel Bracket 49 1 203124 Stake, Tie Down

20 1 206948 Pivot Bracket, Lower 50 2 203617 Plug Cap

21 2 206252 Bolt, Hex Head, 3/8-16 x 1 Long 51 1 201268 Label, Height Adjustment and Moving
22 1 206956 Disc, 5" 0.D. x 13/32 |.D., Plastic 52 1 Net

23 1 906606 Handle Bar 53 2 206303 Washer, 1/4 x 9/32 1.D.

24 1 206940 Axle, 21" Long 54 1 200627 Wheel Carriage

25 2 206938 Push Cap 55 4 201651 Spacer, Plastic, Wheel Axle
26 1 203330 Bolt, Hex Head, 3/8-16 x 4-1/2 Long 56 1 201125 Return Ratchet Spring

27 1 206604 Handle, Front, Plastic

28 1 206605 Handle, Back, Plastic

29 2 203038 Bolt, Carriage, 5/16-18 x 2-3/4 Long

30 2 203217 Carriage Bolt, 5/16-18 x 1-1/2 Long

WARNING: IF YOUR SYSTEM IS EQUIPPED WITH AN ACRYLIC BACKBOARD,
EXAMINE BACKBOARD FOR ANY DAMAGE THAT MAY HAVE OCCURRED
DURING SHIPMENT. CRACKS IN THE BACKBOARD COULD RESULT IN
SUDDEN BREAKAGE. IF BACKBOARD IS DAMAGED IN ANY WAY PRIOR TO OR
AFTER ASSEMBLY, CALL TOLL-FREE NUMBER FOR FREE REPLACEMENT:

U.S. 1-800-558-5234; CANADA: 1-800-284-8339; http://www.huffysports.com

WARRANTY CARD:
Please remember to complete your product registration form either on-line at:
www.huffysports.com/warrantycard or mail-in the enclosed postcard.

5 05/03 P/N 214946C



INSTRUCTIONS
IMPORTANT! WRITE MODEL NUMBER FROM BOX ONTO PAGE 1 OF
THIS OWNERS MANUAL

Questions or Missing Parts?
DON'T go hack to store!

Call TOLL-FREE Customer Service
Number listed on the front page!

10.
1.
12,
13.

14.

15.

16.

17.

18.
19.

20.

Remove all contents from underside of tank. Install wheel axle (2) through
wheel carriage (54) and install wheels (3) onto wheel axle (2) with spacers
(55) as shown. Secure wheel bracket as shown, a deep socket is
recommended.

IMPORTANT! DO NOT OVER TIGHTEN.

Correctly identify each pole section and mark indicated distance from ends
with tape as shown.

Align pole top and middle pole sections as shown using alignment mark
and hole.

IMPORTANT! Holes in top (4) and middle pole (5) sections MUST
align to correctly position elevator system toward playing surface.
Bounce pole top (4) and middle section (5) together as shown until they
no longer move toward taped reference mark. NOTE: Pole sections
should have a 3-1/2" (9 cm) minimum overlap.

IMPORTANT! Holes in top (4) and bottom pole (6) sections MUST
align to correctly position elevator system toward playing surface.
Add bottom pole section (6) to assembly as shown using alignment mark
and hole, and bounce until completely tight. Once assembled, pole
sections CAN NOT be separated! NOTE: Pole sections should have a
3-1/2" (9 cm) minimum overlap.

Install rod (7) through holes in bottom pole section (6) and eyebolt (8).
Insert pole assembly into tank assembly as shown. Secure pole assembly
with upper pivot bracket (9) and lock nut (10).

Secure base struts (11) to pole using bolt (12), washers (13), and nut (14),
as shown. Place vinyl bolt cover (36) over exposed bolt threads. Rotate
the non-secured ends of base struts (11) as shown.

Secure base struts (11) to base using bolt (16), washers (13), and

nut (17).

Insert carriage bolts (18) into middle set of holes on wheel bracket (19) as
shown.

Attach lower pivot bracket (20) to wheel bracket (19) using bolt (21),
washers (13), disc (22), and nut (10) as shown.

Attach handle bar (23) to wheel bracket assembly using nuts (17) as
shown.

Install wheels (3) onto axle (24) and wheel bracket assembly with push
caps (25) as shown.

Attach wheel bracket assembly to base assembly using bolt (26), washers
(13), and nut (10) as shown.

NOTE: Two people recommended for this step. Carefully reposition
entire assembly to upright position.

Attach front of plastic handle (27) to back of plastic handle (28) around
handle bar (23) using self-tapping screws (45) as shown.

IMPORTANT! Front of plastic handle (27) should face outward, away
from pole assembly.

Insert bolts (30) through plastic handle assembly, handle bar (23) and
attach nuts (17) as shown. Tighten completely.

IMPORTANT! Test fit bolts into holes of backboard brackets (38) and
carefully rock them in a circular motion to ream out paint from holes
if necessary.

Fit spacer (39) into pawl (40). Then continue to assemble as shown.
Tighten completely.

Assemble elevator tubes (43) to ratchet components as shown. Tighten
completely. IMPORTANT! It is necessary for all parts to be installed
properly for this mechanism to work safely and properly.

Secure pawl (40) in place with clevis pin (48).

Stretch spring (56) into position with pliers.

A WARNING: USE EYE PROTECTION WHEN INSTALLING
SPRINGS.

A WARNING: TWO PERSON MINIMUM REQUIRED FOR THIS
PROCEDURE. NOT FOLLOWING RECOMMENDATION MAY RESULT
IN BODILY INJURY.

Starting with nuts (17) flush against backboard bracket (38), secure rim
and bracket to backboard. Bend upper halves of backboard brackets to
line up with holes in backboard and secure. Tighten completely. NOTE:
Mounting nuts and bolts supplied with rim hardware.

Assemble elevator tubes (43) to backboard bracket as shown.

A WARNING: TWO PERSON MINIMUM REQUIRED FOR THIS
PROCEDURE. NOT FOLLOWING RECOMMENDATION MAY RESULT
IN BODILY INJURY.

Support pole on sawhorse. Attach backboard assembly to top pole section
(4) as shown.

Then install pole cap (37). NOTE: Two people are recommended for this
step, use caution, elevator assembly is heavy.

A WARNING: DO NOT LEAVE ASSEMBLED UNIT UNATTENDED
WHEN EMPTY, MAY TIP OVER.

NOTE: Two people recommended for this procedure. Roll the completed
assembly to the desired playing area. Insert the T-strap (15) through the
slot on the back of the base as shown. Secure the unit to ground by
twisting the tie down stake (49) into the ground and hooking the T-strap
(15) onto the tie down stake (49). Fill tank with 33 gallons of water.
IMPORTANT! Add 2 gallons (7.6 liters) of non-toxic antifreeze in
sub-freezing climates.

Apply height adjustment and moving label (51) to front of pole as shown.
Regulation rim height is 10 feet (3.05 m).

A WARNING: DO NOT ALLOW CHILDREN TO ADJUST HEIGHT.

A WARNING: USE OF THIS PRODUCT WITHOUT PROPER
INSTALLATION OF SMART CLIPS, OR WHEN ALL SMART CLIPS
ARE NOT PRESENT COULD RESULT IN BODILY HARM. BE SURE TO
FOLLOW DIRECTIONS CAREFULLY.

21.
22,

23.

24.

Install net clips as shown. (See illustration)

26. Install net as shown. (See illustration)

P/N 214946C 05/03




IMPORTANT! WRITE MODEL NUMBER FROM BOX ONTO PAGE 1 OF THIS OWNERS MANUAL

Questions or Missing Parts?

DON'T go hack to store!

Call TOLL-FREE Customer Service
Number listed on the front page!

7 05/03 P/N 214946C



TOP (31")
- D)
MIDDLE (43")
Q—P — )
<§ﬁ
(13 cm)
BOTTOM (43")
= —
<'5T
(13 cm)

ALIGNMENT MARK

q
A\
=
é]“ ¥
\

-

ALIGNMENT MARK

P/N 214946C 05/03




A WARNING

SEE TEXT PAGE

P/N 214946C

05/03




’

’

a

a
n
f\ '

10

P/N 214946C 05/03



@ IMPORTANT!

(See Text Page)

IMPORTANT!

(See Text Page)

11 05/03 P/N 214946C



A WARNING

SEE TEXT PAGE

@ BOARD STYLE MAY VARY

A WARNING

SEE TEXT PAGE

IMPORTANT!
For spring loaded rim
assembly, refer to
instructions included with
rim hardware.

Note

(See Text Page)

P/N 214946C 05/03




BOARD STYLE MAY VARY

o 0

A WARNING

SEE TEXT PAGE

Note

(See Text Page)

SAWHORSE OR SUPPORT TABLE

13 05/03 P/N 214946C



A WARNING

SEE TEXT PAGE

IMPORTANT!
SEE TEXT PAGE

NOTE:

Peel protective film from
surface of acrylic
backboard prior to use.

P/N 214946C 05/03

14




@ Install net clips.  Installez les pinces du filet. Netzhalteklammern anbringen. Instale los sujetadores de la red.

A WARNING: Use of this product without proper installation

of net clips, or when all net clips are not present could result in
bodily harm. Be sure to follow directions carefully.

AVERTISSEMENT : L'utilisation de ce produit sans installer
correctement ou toutes les pinces du filet risque de causer des
blessures. Veillez a suivre scrupuleusement les instructions.

WARNUNG: Ein Gebrauch dieses Produkts ohne ordnungsgemiR
angebrachte Netzhalteklammern bzw. ohne den Gebrauch der
Netzhalteklammern kann Verletzungen nach sich ziehen. Die Anleitung
genau befolgen.

ADVERTENCIA: Si este producto se usa con los sujetadores de la red
incorrectamente instalados, o si no estan todos presentes, se pueden
ocasionar lesiones corporales. Asegurese de seguir cuidadosamente

CLIP “ARM”

" BRAS " DE LA
PINCE
CLIP-ARM

"BRAZO" DEL

SUJETADOR

CLIP “BODY”
" CORPS " DE LA PINCE
CLIP-HAUPTTEIL

las instrucciones. "CUERPO" DEL
SUJETADOR
32
/ Insert one “arm” of clip (19) into ram (18) as shown. Twist “body” of clip slightly so that second “arm”
u slides over the top of the first “arm” as shown.

Push in direction indicated by arrows.

\ muestra.

Poussez dans le sens des fléches.

sujetador.

Insérez un " bras " de la pince (19) dans I'éperon (18), comme illustré. Tournez légérement le corps de la
> « pince de sorte que le second bras glisse par-dessus le premier, comme illustré.

Einen Arm des Clips (19) wie gezeigt in die Spirale (18) einsetzen. Den Hauptteil des Clips etwas drehen,
o sodass der zweite Arm wie gezeigt oben liber den ersten Arm geschoben werden kann.

Introduzca un "brazo" del sujetador (19) en el accionador (18) como se muestra. Tuerza ligeramente el
"cuerpo" del sujetador de manera que el segundo "brazo" se deslice sobre el primer "brazo" como se

Push second “arm” back and into ram as shown.

In die durch die Pfeile angezeigte Richtung schieben.

e Empuje hacia la direccion que indican las flechas.

Twist “body” of clip slightly again to spread “arms” of clip.
Clip “arms” must be flat and touching edge to edge as shown, not overlapping.

Tournez légérement le corps de la pince une nouvelle fois pour en étaler les bras.
Den Hauptteil des Clips noch einmal leicht drehen, um die Arme des Clips zu spreizen.

Otra vez tuerza ligeramente el "cuerpo” del sujetador para abrir los "brazos" del

15

05/03 P/N 214946C



Tournez le filet jusqu'a ce qu'il s'enclenche en position.

SEITENANSICHT
VISTA LATERAL

Das Netz drehen, bis es einschnappt.

Tuerza la red hasta que quede conectada en su posicion.
Le filet doit étre centré dans la pince.

Das Netz muss im Clip zentriert werden.

La red debe quedar centrada a través del sujetador.

NET
FILET

Install net. SIDE VIEW
QA VUE DE COTE
Installez le filet. SEITENANSICHT
VISTA LATERAL
; NETCLIP
Das Netz anbringen PINCE DE FILET
C NETZHALTEKLAMMER
Instale la red. SUJETADOR DE LA RED
32 31 /
NET
FILET
NETZ
RED
Insert net into bottom of clip as shown.
Insérez le filet dans la base de la pince, comme illustré.
Das Netz wie gezeigt unten in den Clip stecken.
Introduzca la red en la parte inferior del sujetador como se muestra.
IAgAY
— —~— N
Twist net until it snaps into position.
Net must be centered through clip. SIDE VIEW NETCLIP
VUE DE COTE PINCE DE FILET
NETZHALTEKLAMMER

SUJETADOR DE LA RED

“NETZ
RED

P/N 214946C 05/03

16




¥£258 SSS 008 00 : (8SSING ‘@oUkI) [EUOHBUISIUI LBA OJQWINN

6££9-782-008-1 :Juswanbiun epeue) 3o siun-sje}g -sjuas-saide aoialas np jnjesb jadde,p osownN

~N

"ou| ‘saipadoid WYEN 8p 8)uod uolesLoine,| sues ‘aied no Jnoj us ‘sasiin a1)9,p Noup 3] sed Juou }3 ‘saAjoadsal YN el ap
saiqwaw sadinba sap }@ ou| ‘saipadoid YGN ap aAIsn[oxa aja1idoud e Jusnysuod Inb ajjanjos||ajul d)audolsd ap sawlioy sanne p nojd Jyblkdoo
Jed sobajo.d suissap sap o 901aWWod ap sanbiew sap Juos Jinpoid 32 uns synpoidas ygN €| ap alqwaw adinba,p 18 YN €| ap sobo| sa

‘sajel|ly sas no
‘ou| ‘[ole Jed s91Be |U S9SI[EAR ‘SPPUBWILIOdI JUSWS|INU
juos au AynH spnpoid so “uoissiwad es 9o Sa9SI|IN

)@N e S 1ROdSAddNH

‘Juawa|ioey snid 19S19AUDL 3S 9P anbsu swsAs a7 "9MAI9IP
aun Jns awg)sAs 9| zase|d snoa Is Juapnid Juswawaiixa zakog
("19s ap sed zasiin,N) "a)-zabueu 3o

9]90s 3| Juawee|dwod zapIA No ‘s|ges np no |abiue,| ap zajnole
‘ployy sa1} Jiey |1,Nbsi0T "3]90s Np nes,| 49|9b sed zassie| aN
juswow 3no} g 9yanoq neajod 3| zauajuley

*121q1|Inbasap as ap awisiuedzw 3| Joysadwa

anod juapnid zakos ‘awd)sAs o] zase|dop snoa anbsioT]

‘luanoj apinb ne

10dai ‘uay p 39 uol 1P suoponisul s3] Inod

‘awiqe |augjew np ans siewef zanol aN

snpuadsns s|ij ap nofja sjauuosiad suaiq

ap Mes9,| & 39 JuaA np 9b6330.d J10Ipus uN suep nops wmmv_uoam

[ew suasSIA 9s9|) UoRESI N anbeyd Juee swa)sAs o] ZOYLIA
‘neajod 3| Juawajelpawiwi zadejdwal
‘1919¢,] 9p Juiod 3no} us 2139uad € 3||IN0J €| IS "INSLIYIXD
anod jrewa 1ad e] ap daAe I 19 1e29 ‘saunbid
‘3]|IN0J BWWOD UOIS01I0D ap saubis) awalsAs np 139, ZayldA
“awyg)sAs Np UOHEIOLIFIFP ] NOfJd UOISOLI0D
e] Josned ap juanbsu ‘930 .wam__omv $9] ‘aquay,q "neajod

np 9|90s np Uesy,| e 1 s9|
-awig)sAs o] Jojnaseq airey op jusnbsu
3@ sa}iny sap jJuosasnes suonelopad sa snuiod sjalqo sanne
no JalAeIB Sues }o 9ssI| 2432 JI0P 3]90S 3| SNOS doeNS e
*J9|1} 9| suep aipuaid as ap jJuanbsu sjalqo san
*(-039 ‘su91)]09 ‘sanuow ‘sanbeq) xnoliq soA zaial ‘nal o] Jueay

JUOS "ou| ‘[eNe\ 9p s99100sse sanbiew s3] 10 ®44NLS 44NL

"swajsAs np oyjiqes

| ZalLI9A 19 |0S Ne Uoljexl) | zayoeyey

‘JUBUINO} US |[EG-}1a¥SE]

op awWg)sAs 9| Juswaledl|9p zassalpay

"91IS9P J0IpU,| B sWwa)shs 8| zauswy

‘|los 9] Jns

Juayouajous,s sanol sa| anb a0 e nbsnl

JUBAR | SIOA |[EQ-19¥SEq Op SWlsAs

9| zauino} ‘nesjod 9| Jueus)} us No |
JINILSAS NA LNINIDV1d3d

uainos

ap 9|ge} o IN3IoS ap }9jeAay)

(99pueWWOa) UOISUSIXS

2aAe 91/ apuojoid ajjinop

e) a|qe|bal 9|0 apuelb no ayjad

no,91/6 (dun) z/L (xnap) : sg|0

neapep

('sa109¢) B

€91 9|ges no abesouiiep neAn]

JIsgype ueqny

(spaid g) w 'z ap 3||8Yo3

SlIRIN

(ingaJ) ayoue|d

sauuosiad xnag

‘NOILYTIVLSNITV

S3HIVSS3O3IN STLNO

‘wod'sdooypews mmm/:djay ne |1ouno) |leqieyseqg
Ue2lIBWY,| 3P A S}S NE SNOA-Z3PUaJ ‘S}93110D UBJIIUD,| 33 Uones|in,|
‘uonisod e| ‘abejuow 3| uns saiiejuawad|dwiod suoljewojul Sap Inod

‘leugew
20 ap uonesl|iin,| ap sio] dauapnid ep aAnaid aie- SUOIONISUI SAP Joadsal Luou
9] nojje uonesin asieanew aun Jed segnbono.d Juos sainssalq sep pednid e

“Inajney
e| ap abe|Bal 9] Jnod a9puewILIOdal S8 d)NPE un,p uoisiAladns e
spodg AynH zajoejuod ‘anbiuyss) asuejsisse a3no} Jnod

*sjuepiodwi SNoj Juos s|as sap no

sapI21q4ay sap ‘sapionsad sap anb s|a} sjisol109 sjuabe sap e uonisodxa
uos ‘Juawadejdwa uos ‘nesjod np uonisod e ‘Jewi|d a7 "siNoe}

sap ualq ap puadap ||eq-}ayseq ap neajod 84)0A ap 3IA 3P 3.Np €

g abed e| e aAnoJ} as apanbna,q

‘neajod ne agx1y Juswiassilane,p ayyanbng,| zauaidwod 3o zesi
Jiedwod juswawanxa naf un unod Syd NON 10 Juswa|nas

9 op e anbipn| uonesijin aun unod naauid jse Juawadinba, ]

‘neauued

np aseq e| g,nbsnl (,9,9) w g6‘} ap }se uones||n,p sjewuiw Jnajney e
-aw)sAs np auued g|

Janboaoud ap jJuanbsii uonesijiin asieAnew aun NO UOISO4I09 B| ‘Jewl|d
‘aw)shs

np podsuel) ap nopd nal ap sINod ud 18)10qapP s ap uouls Juanbsu

-awg)sAs 9] Ja|6ai no saoe|dop sjuejua sap sed zassie] aN
‘JuswaAnow

ua s2291d sap Jed9,| e s)blop S| }@ sulew sa| zapJeb ‘awg)shs
9] zooe|dop snoA anb no inajney e| ze|6aJ snoa anbsio]
‘sainssa|q

S9p 19SNED 3P 33 19SI9AUDI 3S 3P Hesanbsu |1 Jed ‘990s

3] 9)S3] JIOAE SUES 3|BI}ISA B B SW)sAS 9] siewel zassie| aN
Janbid np apie,| e |0s ne a|-zax1 8 a|qes ap No nea,p awid)sAs
?| 2 ‘guiwa) 3| slo} aun
“snssap sed zenof u 3o sed zenooes

s3] au ‘neajod 3| Nojje 9190s 9| Ins sed zajuow au 33 zass||b aN
11

3] NO NE32Jad 9] ‘neauued 9] 99AE JOBJUOD UD JAIJUS B JUSIBUIA
abesiA 9 no sjuap s9| Is sa|qissod Juos saAelb sainssa|q sag
*Ja]Y NP }9 Neasad np ‘neauued np Jesy,| g abesia o) zapieb
ysews sap sajley SNoA anbsio sainonued us ‘nal 9| jueing
101 un

9] no spoddns s9) ‘neauued 9] suudwod A ‘awysAs np aired
aijne 9Jno} NS NO N3 3] INS SYd ZAANIJSNS SNOA AN

s9||3 "(}ueays9 sed a|) neajod ap SUOI}ISS S| JUBLWBYIALI0D Zajloquig
awsAs np ysadwajui Juswia|naseq | Jaujesjua,p juanbsu sayny sayyad
s97 "sed }In} au [1,nb Jainsse snoA unod 3]20s 3] JuswaldinBal zaydA
*(Z) xnap e aipuaid A.s ap apuewwosal }sa |1 ‘uonelado ayad inod
“Juapnad

juswawaixa zaAos ‘abejuow ap SINOD U J||9YIY dUN ZaSI|IIN SNOA IS

)

9 N NO NU3JaJjud ‘9||eISul JUSaWa}I3LI0D
sed }s9,u aw?a)sAs a9 Is 110A3.d e Juos sanelb sainssa|q sag "sainssa|q ap
no juaplooe,p sanbsu sa] Janujwip ap jusjewlad 19 3994109 JUSWIBUUOI}OUOY

sajgesuadsipul juos ‘uoisinzedns snos ‘ajenbape uones
aun,nb Isule 4991109 39 19|dwod abejuow un "JUSWNIOP 32 SUEBP JUBANOI}
uapl,| ap ap!
Za|ipuapl J@ suoljaNJIsul sa| zosi| ‘abejuow 9| J92UBWIWOD 3P JueAy “sadald
s3] sajno} Jasijeso| unod sabejjequia sap Jnaudjul,| anb isute ‘oujesbaju
uos suep 9)l0q B| ZAlIIPA ‘SUOIIONJISUl SI| Juswasnandnids aIAINS
sues awd)sAs 9o sapuow ap sed zakessa,u ‘9}INIIS 3IJOA injueseb inod

‘aunpoy ap abeysa| ap awa)sAs
Jasodwod ap I19GVLdIDOVNI

1s8 || ‘'SIAVYO S3UNSS31g
sep Junoous,p auled snos suononJsul

$80 ZOAING ‘suUONONIISUl  S8| UO|8S
‘nes,p No a|jges ap S9)s9| }o so|quiasse
3512 INJAIOQ ‘NOILLISOdX3 uad sas||iin

SIAVHO STUNSSTTE S3d HINDOAONd 3a xnao slidwod £ ‘spods AYnH |leg-1exseq
aANI3d SNOS SINAWISSILYIAY S3D ZAAINS ap sowslshs s8] sSNOL

JOVLNOIW NA S33AOUVHO
4 INJWISSILYTAY 4 SIANNOS¥3d XNV SIAV

awdsAs np ains uonesynn,p saubisuod
S99 JUBAINS 19 JudSSIEUUOD Sinanof
s3] sno} anb uainsse,s j1op awajsAs np aireypudosd a7

“[oLIR)EW 83 JUBUIBIUOD )1INI3S ap sabaJ so Jusjdadsal
19 Juassreuuoa sinanof saj anb a9 e aj[IaA jjop [aLid)ew np aiieyaridosd a7

FILNVHVO V1 34100 N3 ITINNNY
13 ‘STAINILVIN SLYDIA S3A 13 SFUNSSITE SIAVYO 3d YINDOAOY
3a anosiy m_._._m_Dom_w 30 SANOISNOD S$3D 3A LI3dS3A NON I

V¥ 3Luno3s 3a SINOISNOD

'ST3RIALVIN S1v9O3A $3a NOo/13

"'SNSSOP-10 Jol0 }90 B
w €| snos lojdwa,p apow ap a21j0u e| }2 (3}10q E| INS JUBANO} omv S|2pOoW 8P 0JoWNU 3] JIOAB Z3||INdA ‘SJUSA-SaIde 92IAIaS 8] JBY|I0.) N0 "SNOSSaP
e sdwa} ap assibins awg|qosd un,nb nad as |1 ‘s|ie}gp xne suopod snou anb
*suonsanb ap seo ug

e anAgud aseo e| suep @
oJowinu 8| 81107 "ZSJ0BJUOD SNOU SNOA anbsio)
IAJS 8JJ0U JBJOBJUOD Z3[|INBA ‘Bw|qoJd Jno) Jaijoal Jnod no suonsanb ap seo ug
uonuape,| ai6jely -uonoejsijes elapodde SNOA |I,Nb sulEPSD SBWWOS SNON "S8|DILe SOU 8p UNn,p Jeyoe,| Jie} JIOAB,p SUOIDJaWal SNOA SNoNjuisebew ne Jauinojal ap ulosaq sed

i LNVLYOdINI :3uawanbiun epeue) ne }a siun-sjelg xny
V'S'N « 680EG IM ‘X8SSNG « 8j041) 8}e10dio) YINoS 00L¥ZM ESN « J8jus) 80IAIeS Jawolsn)

10 JOA 0Jgwnu ne ajuaA-saide o ‘alne

‘373AO0IN 3d OYAINNN FHLOA 101 Z310N
AynH ssudanu3g aun

LJOdSADINH

Jnajesi|nin, | ap |anuep ajqgemod |jeqgiayseq ap Juswadinbg

P/N 214946C

05/03

17

FRANCAIS



3.

8.

9.

10.

1.

12.

13.

14.

15.

16.

17.

18.

19.

20.

Videz le réservoir par le dessous. Enfilez 'axe des roues (2) dans le
chariot a roues (54) et installez les roues (3) sur I'axe (2) avec les
entretoises (55), comme illustré. Fixez le support des roues comme
illustré ; une douille longue est recommandée.

IMPORTANT ! Ne serrez pas trop.

Identifiez correctement chaque section de poteau et marquez la
distance indiquée a partir des extrémités avec le ruban adhésif,
comme illustreé.

Alignez les sections de poteau supérieure et centrale comme illustré
en vous basant sur le repére d'alignement et le trou.

IMPORTANT ! Les trous des sections de poteau supérieure (4) et

centrale (5) DOIVENT étre alignés les uns sur les autres pour
permettre le positionnement correct du systéme élévateur vers la
surface de jeu.

Entrechoquez les sections de poteau supérieure (4) et centrale (5),
comme illustré, jusqu'a ce qu'elles ne bougent plus vers le repére
marqué avec le ruban adhésif. REMARQUE : Les sections de
poteau doivent se chevaucher de 9 cm minimum.

IMPORTANT ! Les trous des sections de poteau supérieure (4) et
inférieure (6) DOIVENT étre alignés les uns sur les autres pour
permettre le positionnement correct du systéme élévateur vers la
surface de jeu. Ajoutez la section de poteau inférieure (6) au
montage, comme indiqué en utilisant le repére et le trou, et
entrechoquez-les jusqu'a ce que I'ensemble soit bien emboité. Une
fois assemblées, les sections de poteau ne PEUVENT pas étre
séparées | REMARQUE : Les sections de poteau doivent se
chevaucher de 9 cm minimum.

Enfilez la tige (7) dans les trous de la section de poteau inférieure
(6) et dans le boulon a ceil (8).

Insérez I'ensemble du poteau dans le réservoir, comme illustré.
Fixez le poteau en position a I'aide du support pivotant supérieur (9)
et du contre-écrou (10).

Fixez les contrefiches du socle (11) au poteau a I'aide du boulon
(12), des rondelles (13) et de I'écrou (14), comme illustré. Placez le
couvre-boulon en vinyle (36) sur les filets de boulon exposés.
Tournez I'extrémité non fixée des contrefiches du socle (11), comme
illustré.

Fixez les contrefiches (11) sur le socle a I'aide du boulon (16), des
rondelles (13) et de

I'écrou (17).

Insérez les boulons ordinaires (18) dans le jeu central de trous du
support de roues (19), comme illustré.

Attachez le support pivotant inférieur (20) au support de roues (19) a
I'aide du boulon (21), des rondelles (13), du disque (22) et de I'écrou
(10), comme illustré.

Attachez la barre de la poignée (23) au support de roues en utilisant
les écrous (17) comme illustré.

Installez les roues (3) sur I'axe (24) et le support de roues avec les
capuchons (25), comme illustré.

Attachez le support de roues au socle a I'aide du boulon (26), des
rondelles (13) et de I'écrou (10), comme illustré.

REMARQUE : Il est recommandé de s'y prendre a deux pour cette
procédure. Repositionnez minutieusement I'ensemble a la verticale.
Attachez I'avant de la poignée en plastique (27) a I'arriére de la
poignée en plastique (28) autour de la barre (23) en utilisant les vis
autotaraudeuses (45), comme illustré.

IMPORTANT ! L'avant de la poignée en plastique (27) doit étre
tournée vers l'extérieur, a I'écart du poteau.

Insérez les boulons (30) dans la poignée en plastique, la barre de la
poignée (23) et fixez les écrous (17) comme illustré. Serrez a fond.

IMPORTANT ! Testez I'ajustement des boulons dans les trous des
supports (38) du panneau et basculez-les en tournant doucement
pour retirer la peinture des trous si nécessaire.

Installez I'entretoise (39) dans le cliquet (40). Ensuite, continuez
I'assemblage comme illustré. Serrez a fond.

Montez les tubes de I'élévateur (43) aux composants du cliquet,
comme illustré. Serrez a fond. IMPORTANT ! Toutes les piéces
doivent étre installées correctement pour que ce mécanisme
fonctionne sans risque et correctement.

Fixez le cliquet (40) en position avec I'axe d'épaulement (48).
Tendez le ressort (56) en position avec une pince.
AVERTISSEMENT : PROTEGEZ-VOUS LES YEUX LORSQUE VOUS
INSTALLEZ DES RESSORTS.

AVERTISSEMENT : IL FAUT S'Y PRENDRE AU MOINS A DEUX
POUR REALISER CETTE PROCEDURE. Suivez cette

21.

22.

23.

24,

recommandation sous peine d'encourir des blessures.

En commencgant par placer les écrous (17) contre le support de
panneau (38), fixez le cerceau et le support sur le panneau. Courbez
les parties supérieures des supports de panneau pour les aligner
sur les trous du panneau et fixez en position. Serrez a fond.
REMARQUE : Les écrous et les boulons de fixation sont fournis
avec la visserie du cerceau.

Montez les tubes de I'élévateur (43) au support de panneau, comme
illustré.

AVERTISSEMENT : IL FAUT S'Y PRENDRE AU MOINS A DEUX
POUR REALISER CETTE PROCEDURE. Suivez cette
recommandation sous peine d'encourir des blessures.

Appuyez le poteau sur le banc de sciage. Attachez le panneau a la
section de poteau supérieure (4), comme illustré.

Installez le capuchon du poteau (37). REMARQUE : Il est
recommandé de s'y prendre a deux pour cette opération ; usez de
prudence car le systéme élévateur est lourd.

AVERTISSEMENT : Ne laissez pas 'ENSEMBLE MONTE sans
surveillance lorsqu'il est vide, car il risque de basculer.
REMARQUE : Il est recommandé de s'y prendre a deux pour cette
procédure. Faites rouler I'ensemble jusqu'a la zone de jeu prévue.
Insérez la sangle en T (15) dans la fente a I'arriére du socle, comme
illustré. Fixez I'ensemble au sol en enfongant le piquet de fixation au
sol (49) dans la terre et en accrochant la sangle en T (15) au piquet
(49). Remplissez de 128 litres d'eau.

IMPORTANT ! Ajoutez 7,6 litres d'antigel non toxique

dans les climats propices au gel.

Collez I'étiquette d'échelle de hauteur et de déplacement (51) sur
I'avant du poteau, comme illustré. La hauteur réglementaire du
cerceau est de 3,05 m (10 pieds).

AVERTISSEMENT : Ne confiez pas I'ajustement de la hauteur a
des enfants.

AVERTISSEMENT : L'UTILISATION DE CE PRODUIT SANS

25,

26.

L'INSTALLATION CORRECTE DES PINCES DU FILET OU EN
L'ABSENCE DE CERTAINES PINCES EXPOSE LES JOUEURS A DES
BLESSURES. VEILLEZ A SUIVRE SCRUPULEUSEMENT CES
INSTRUCTIONS.

Installez les pinces de filet comme illustré. (Voir I'illustration)

Installez le filet comme illustré. (Voir l'illustration)

P/N 214946C 05/03

18




Légende Quantité No de réf.Description

1 1 206615
2 1 200628
3 4 226401
4 1 900007
5 1 908480
6 1 900240
7 1 202820
8 1 206934
9 1 206949
10 3* 203063
11 2 906206
12 1 201625
13 12* 203218
14 2 203220
15 1 201568
16 2 203798
17 14 203100
18 2 203103
19 1 900223
20 1 206948
21 2 206252
22 1 206956
23 1 906606
24 1 206940
25 2 206938
26 1 203330
27 1 206604
28 1 206605
29 2 203038
30 2 203217
31 12 201219
32 1

33 1 206360
34 3 201124
35 5 206304
36 1 200516
37 1 202814
38 2 900846
39 2 201129
40 1 201160
41 1 240017
42 1 203493
43 4 804808
44 4 206311
45 4 204804
46 1 201159
47 5* 206340
48 1 206305
49 1 203124
50 2 203617
51 1 201268
52 1

53 2 206303
54 1 200627
55 4 201651
56 1 201125

Réservair (noir)

Axe des roues, longueur 11-3/4

Roue, 10 cm (noire)

Section de poteau supérieure

Section de poteau centrale

Section de poteau inférieure

Tige, D.E. 3/8 x longueur 4-3/4

Boulon a oeillet, 3/8-16 x 21/2 (long.)
Support pivotant, supérieur

Contre-écrou en nylon, 3/8-16

Contrefiche, D.E. 2,5 cm x 31-1/4 (long.)
Boulon, Dichromate Jaune, téte a six pans, 5/16-18 x 3.60 (long.)
Rondelle plate, D.1. 3/8

Contre-écrou en nylon, 5/16-18

Sangleen T

Boulon, bride a 6 pans, 5/16-18 x 1-1/2 (long.)
Ecrou, collet a six pans, 5/16-18

Boulon ordinaire, 5/16-18 x 2 long.
Support de roues

Support pivotant, inférieur

Boulon, téte a six pans, 3/8-16 x 1 (long.)
Disque, D.E. 12,7 cm x D.I. 13/32, plastique
Barre de préhension

Axe, 53 cm (long.)

Capuchon

Boulon, téte a six pans, 3/8-16 x 4-1/2 (long.)
Poignée, avant, plastique

Poignée, arriére, plastique

Boulon ordinaire, 5/16-18 x 2-3/4 (long.)
Boulon ordinaire, 5/16-18 x 1-1/2 (long.)
Pince, fixation pour filet

Cerceau

Boulon, téte a six pans, 3/8-16 x 2.625 (long.)
Ecrou, 3/8-16

Boulon 1/2-13 x 6-5/16 (long.)

Vinyle, couvre-boulon, 5/16

Capuchon, dessus du poteau

Support de panneau, (noir)

Entretoise, 1-3/4 long.

Levier de cliquet

Boulon, téte a six pans, 1/4-20 x 2-1/4 (long.)
Contre-écrou, six pans, 1/4-20

Tube du systéme élévateur (noir)

Entretoise, plastique

Vis cruciforme, 3/4 (long.)

Cliquet

Contre-écrou, six pans, 1/2-13

Axe d'épaulement, 1/4 x 2-9/32 de longueur
Piquet de fixation au sol

Bouchon

Etiquette, échelle de hauteur et déplacement
Filet

Rondelle, 1/4 x 9/32 (D..)
Chariot a roulettes

Entretoise, plastique, axe des roues

Ressort de retour du cliquet

19 05/03

P/N 214946C



€298 G55 008 00

66/ ¥zioz m._.N_ O&WE“:: “AynH sopnpoud so| uezuojne ju ueqanide ‘ueurooyed ewioy eunbuju ap SelelpIsqNs O Sepel|iye sejuedwod sns Sepo} -ou| ‘seipadoid YN op 0Ju0sa Jod ojusILpUSSUOD
A -ou| ‘[ele|y -osiwiad ns uod uesn 8s A -ou| ‘[Rely ap pepaidoid uos sepejdose saleldIawod sedew se| A @44NLS 44NL | uis ‘syuswieroied 1u |ejo) ‘Jesn uspand s ou A ‘ygN e| op soquisiw soAnoadsal sodinbs

so| ap A "ouj ‘saipadold YEN Sp eAisnjoxs pepaidoid uos sauoielusp! sejsT ‘enjosjaul pepaidoid
ap sewuo} sesjo n/A Jojne ap soyoasap Jod sopibajoid soussip A sajeIoIaW0D Sedlew uos ‘ojonpoid 8)sa
ua usonpoidal as anb YgN €| ap soiquiai sajenpiaipul sodinba so| p A YN €| 9p SaUOIoBDLUSP! SET

"ajuswioey
sew Jeape| apand as ewsajsis |3 ‘ajuaipuad uod aroiadns
BUN U3 BWSJSIS |9 BI0]0D IS OPEPIND oyanw ebua) okode ap esaw o a)9|leqED
(‘les asn oN) ewsajsis |o auadsew|e A anbuej |8 UOoISUSIXd U092
ajuawe}ajdwod aldeA O ‘euale ‘031x0) ou ajuejabuoanue (ug! ¥ woo sdooypews mmm/:diy
un epeue 0199 ofeq SedijeWId SAUOIdIPUOD 9L/6 dp OU:EOLQ o_somamom‘_ ud [1I9UN0Y ||eq)d)Skg UBdLIBWY dY] P Pal B| Ua OIS |3 3JISIA Ssopendape
u3 -ajabuoo as anbuej jap enbe |o anb ejuuad oN un epusiwooal 8g) seusnbad 1wiusjuew A osn ‘uol 1 ‘alejuow |9 81¢OS UQIDBWLIOJUI SEW JBUB)qO Bled
aysod |ap Jouadns el mum%u« dwsai A : 6 —x
(o onb ap opepIN> mw:wwwﬂwﬂw ﬂw Mﬁmm_ﬁwumﬁﬁ "eweIsIS [9p PEpIIgelss €| enbyuan A osid » sopuel mm_o_maw:.w sanej| ‘pepIUN B}SE 8SN OPUEBNI OPEPIND BBUB] "SBUOIINASUI
1 A uor 1 : - o 0 ,91/6 (eun) ,Z/L (SOp) :seAel] sey inbas ou uod o/f osn [ew [8 Jod SEPRUOISEIO LOS SBUOISS| SE| 8p elofew e
©] J9A eied SBUOIIINIISUI P [ENUEW |3 B}NSUOT |e ewajsis |ap Jopejalns |8 Je20J0D B BA]SNA ojIEeN
‘opeuep odinba ua anban[ esunN . :
‘sopipuadsns sajqed o [euosiad pepaidoid e| ap opelaje [BORIBA CO_U_wOQ us w_um:U anb eisey euale sp Amm._n___ mev
A ojualn jep epibajoud Mw._w un us o/k oa:M_En:oumE_m 0}saduojeq ap ewsjlsIs |9 mh_m opepind uoy - ‘B3 £91,0 uipel ap esanbuepy
ap ugivisod ua ewajsis |3 anbojo) “Jeape| . 4 : . ‘
apand os 1S |0 ‘selanes seanew 101 o/ epeasap ugioedign BjuIn spods AynH uod asenbjunwod ‘ed1udg) erous)sise alainbal I1g
OJUBIA OYINW 3P SIUOIDIPUOD SJUBIND BUWIBJSIS |9 aSN ON e| e]Sey 0)S9oU0jeq ap BWSI)SIS |9 BASN .
‘Oj4eSN 9p Sajue BWI)SIS [9P PEPI|Iqe)Sa B] aSIAdY | Eysey o} ! n.ﬁow“_ua 1o CMJU.F wmﬁmq_ﬁ Amm_a mv Ww {°Z ap eis|edsy
“olesn ap § Jipsw eled guin
sojue ojasedas SaUOI2IPUOD SeISd ap eunbje ejuasaid IS : : . .
*u01s0.4109 ap soubis ebua) |u opejseBsap d)UdWEAIS?IXD Se| anb eisey mufm_mﬁm eloey ojsaouoleq Amﬂcmy_ﬂowv elapew ap oJs|qe | eull|o |3 "sauol)| P of oleq op 9)sod ns 3p NN EPIA €]
9)sa ou anb £ efo]} 93se ou eug||iuI0) €] anb ‘opendape 9p ewsjsis |9 mg_m mywoa E] mﬁw.—jw SeJJuUaIN seuoslad sog 'g euiBed e us exjsenw
ojsejeq |2 eBua} anb anbyuiaA ewajsis |2 Jesn ap sajuy
“a1s0d I9 ajuawEEIpawLI VINILSIS 7130 OLNIINIAOIW NQIDVTVLSNI VT VHvd

aoejdwaai ‘ojund unbje ua ossde |9 ua oijauad ugldEpIXO

| IS "saJola)xa eled ajewss ap eanjuid uod seyurd SYI-VYSIIIN SYINIINVHSTH *OAIS39X%8 oAnadwod oban(

e ana 1se o 1s A ) SE ‘UQIS01103 ‘UOIIEPI esed QN ‘“4eboy |o ua oA 1 osn esed p 1p e}sa odinba a)s3
0p101102 9)s8 ou ad)sod |ap ewajsis |2 anb anbyuep -opjedsai
0J0113}9p 0/A UQIS01I0D .

Jesnea ueupod 10 ‘sopoipiadsep padaso | ays0d |op Jouapul aued e| ejsey (,,9,9) W g6’} P S uQIoeIado ap ewiujw einjje e

|op aseq e| ap opefoje 610 |eudjew |2 "BWIB)SIS 9P E||e} B] Jeuoiseso uelpod opendapeul osn |2 A UQIS0.I09 e ‘ew|d |3
‘a9pe| oS BWa)SIS .

|2 @nb Jeuoiseso ueupod sejsa A sebny ueuoiseso ewsjsis

sauoloeiopad se 'sosojy so3alqo sou}o 1u eaelb |9p @uodsued) [ o/A oban[ |2 ajueinp sesedas ueupod as ajsod |ap sauold2as

Jaua)} ou £ esi| Jejse aqap aseq e| ap ofeqap sjoyadns e IU se| ‘agey o] ou |g “(ajqeayide sa Is) sysod [ap I se| ajL pendape ajsnly

‘eanjje | a)snfe as opuend o}npe un ap ugisiAJadns e| BPUBIWIOIAI 3G

sajuepodwi
SBUOI2IPUOD SEPO]} UOS S3Jes O SepIdIqJay ‘Sepionsad owod Saje} SEAISOLI0D
seloue)sns e uoloisodxa e| A a3sod |op uoioeaiqn ej ‘ajsod [9p UQIIEI0]0d B|

as ejanbne e "a)sod [ ua eplBYpPE BIDUBLBADE Bp Ejenbie e| epusnua A ea

*pal e| ua asiepaisua uapand sojalgo soT ("939 ‘sale|jod
‘safojau ‘so|iue) eaynsiq asn ou obanl | ajueing -ajuswepesadsaul eieape| 9s ewd)sis |9 anb Jesned
l uenpod sejua| sebny se “sebny aual} Is Jejo9)ap eted aseq e| sjusuiie|nBal asinay
*sa|qiAow saped se| ap sopefaje sopap so| A souew
se| eBuajuew ‘ewa)sis |2 eAanw o einjje e| a)snfe opueny
*sauoisa| Jesned K seape| elpod as anb ol
ef ‘e1oe 95Eq B] UOD EORIOA UOIOISOd BUN UD EWBISIS afejuow |9 ajueINP BISIEISS BUN BZI)N IS OPEPIND OyoNW ebua)
|2 afap eauny -osid |e ojafiy A euase o enbe uod ewsajsis
12 aua)| ‘af 12 | ap sandsag _———
-a)sod [ ua ‘osad ap uoesuadwod *ajuawiependape elado A aualjuew ‘e[ejsul s OU BLIA)SIS 3JSd IS SaAeIB sauolsa|
o;. aseq e| aiqos anBan[ 1u eAranw ‘eqns ‘adl|sap as ON d 7 Q eqoid E)E eun o) . | ugns op oBsan
9ABJG UgIS3] EUN JeuoisEo0 elipod as pal g 0 oploq 9p EBuwsjsis un Jesiacidwl 8|qejasde 13 119npai esed £ €3991109 ugioeIado €| eled So|BIoUASa UOS SOPENIIPE UQISIAIadnS
|® ‘opjedsai |2 U0 0}OBJUOD U UBJIIUD BIED B| O SajuU3Ip i 4 - B B A
s0] 1§ a1 A apioq ‘opjedsas |ap epeleje e e| Jousjuew S92 ON VI™3S NOIS3T eun Jeuoisedo e] A osn |9 A ojo|dwod alejuow |3 ‘ojusWINIOP 9)Sd U UBUSIA anb sajed ap ejsi|
aqap Jopebn[ |2 ‘ejojad ap osedsip ap sapepiaoe - uap! 8 sauo1ddNIsul
uezjjeas as opuena ajuswieldsadsa ‘oban( |2 ajueing el _uOo_ 9S sauoloonisul  se| Cmsm_w se| ea| ‘afejuow |2 Jezuswod ap sajuy ‘saued Aey Is 1o esed afejequa
‘pai 9S OU IS ‘sauoloonJjsul se| Uod opJanoe ap |euajew [9p Jouajul [@ A efed e| epo} aSIAGY "9)USWIESOPEPIND SBUOIIINIISUL
se| 4inBas uls ews)sis 9)sa Jejuow 3Ijudjul ou ‘pepunbas ns seinbase eied

‘uoioelado e}sa uaoijeas seuosiad (Z) sop anb epusiwosas ag

20

© apodos ap se Pl 18 an1snjaul !
[op ayed eunBuiu ap 1u apioq [9p INOTIAND 3S ON 9p en Bbe o A eusale uod Jezijigelsa

‘ewd)s) [ap einbas ugroesado A Jejuow N3g30 38 .Zo_o_m__-_xm eled ‘pepiun ej ap einbas ugroeisado ej esed sejbas
e| eied sejbai sejse uebis A ueszouo sasopebnf uesn as anb SO| SAISN|oul Fmtoaw >t3I sejsa ueszapaqo A uedss sasopebnf soj sopo} anb asseinbase aqap ouepardosd |3

soj sopoj anb ap asieinbase aqap ouepaidoid |3
STTVINILYIN 9P 0}saduojeq ap sewsjlsis sO| SOAOL

5026 SVION3LUZAQY SV153 NVAUISHO 38 ON 1§ VINTLSIS 73 ¥VLNOW 30 NQIOYINNY A QY3140 1 ¥ SONYA FAVNO NOISZ1 YNN HYNOISYO0
< z<> m:o w<zowmmm 3a3Nd 3S avardnNo3s 3d SINOIDONYLSNI SYLSI NINOIS IS ON IS
\V VION31ld3Aav SV1vHvd OSIAY W avarunoas 3a sanoioonyulsni

‘equie eJjuanaud as anb oloedsa |9 ua ojopow ap oJaWNU NS BqLIIS3 JIOAR) J0d
*(efeo e] ua esyuanoud as) ojapow ap oJawnu ns euolalodoid Is opides sew BIaS OIDIAIBS [J "BUSI|D |B OIJIAIS 9P 0JjUSY |9 UOD 0}OEUOD US asebuod
Joney Jod ‘eyunbaid Jsinbjens e eysandsal Jigioal eled o ‘ews|qoud Jainbjens ap ependspe A epidel ugionjosal e| Jeinbase eied ‘sews|qo.id J1un20 uspand ‘sojonpold solysanu ap oun eped ap UOIOEDLIqe) Bl U
0zJanysa uelb un oysand A opepind uelb un oplus) soway anbuny “UQID03|8S NS UOD oydaysijes Anw elepanb anb soinbas sowels3 "pepled ap sojonpoid soyonw sodisanu ap oun opesdwod eAey anb sowadspelby

iAjynH esed ajuepodwi sa pajsnij

V'S'N » 680ES IM X8SSNS « 9j2110) 91e10d10) YINOS 00LFZM ESN  J8IUSD 82IAI8S Jawolsn) ‘O713AOIN 3a OY3IWNN NS VEI4Os3
AjnH ejuedwo) eun

oj)saouojeq ap |13euod ewd)lsis |9p oue)aidoud |ap jenuepy ml_lw_ O&%E“::

P/N 214946C 05/03

ESPANOL



1.Saque todas las piezas que se encuentran debajo del tanque. Instale el
eje de la rueda (2) a través del carro portamuela (54) e instale las ruedas
(3) en el eje de la rueda (2) con los espaciadores (55) como se muestra.
Fije el soporte de la rueda como se muestra, se recomienda usar un
receptaculo profundo.

iIMPORTANTE! No apriete en exceso.
2.ldentifique correctamente cada seccion del poste y marque con cinta
la distancia indicada desde los extremos, como se muestra.
3.Alinee las secciones superior y media del poste como se muestra,
usando la marca de alineacion y el orificio.
iIMPORTANTE! Los orificios de las secciones superior (4) y media (5)
del poste DEBEN estar alineados para colocar correctamente el sistema
elevador hacia la superficie de juego.

Golpee la seccion superior (4) y la seccion media (5) del poste entre
si, como se muestra, hasta que ya no se muevan hacia la marca de cinta
de referencia. NOTA: Las secciones del poste se deben traslapar un
minimo de 3-1/2" (9 cm).
4.{IMPORTANTE! Los orificios de las secciones superior (4) e inferior
(6) del poste DEBEN estar alineados para colocar correctamente el
sistema elevador hacia la superficie de juego. Anada la seccion inferior
del poste (6) al conjunto como se muestra, usando la marca de
alineacion y el orificio, y golpéela hasta que quede completamente fija.
Una vez montadas las secciones del poste {NO SE PUEDEN separar!
NOTA: Las secciones del poste se deben traslapar un minimo de 3-1/2"
(9 cm).
5.Instale la varilla (7) a través de los orificios que se encuentran en la
seccion inferior del poste (6) y del perno de anilla (8).
6.Introduzca el conjunto del poste en el conjunto del tanque como se
muestra. Asegure el conjunto del poste con el soporte giratorio
superior (9) y la contratuerca (10).
7.Fije los puntales de la base (11) en el poste usando un perno (12),
arandelas (13) y una tuerca (14), como se muestra. Coloque la cubierta
vinilica para perno (36) sobre las roscas expuestas del perno. Gire los
extremos no fijos de los puntales de la base (11) como se muestra.
8.Fije los puntales de la base (11) en la base usando un perno (16),
arandelas (13) y
una tuerca (17).
9.Inserte los pernos cabeza de carro (18) en el grupo central de orificios
que se encuentran en el soporte de la rueda (19) como se muestra.

10. Conecte el soporte giratorio inferior (20) en el soporte de la
rueda (19) usando el perno (21), las arandelas (13), el disco (22) y la
tuerca (10) como se muestra.

1. Conecte la barra de sujecién (23) en el conjunto del soporte de
la rueda usando las tuercas (17) como se muestra.

12. Instale las ruedas (3) en el eje (24) y el conjunto del soporte de
la rueda con las tapas de presién (25) como se muestra.

13. Conecte el conjunto del soporte de la rueda en el conjunto de
la base usando el perno (26), las arandelas (13), y la tuerca (10) como se
muestra.

14. NOTA: Se recomienda que dos personas realicen este paso.
Vuelva a colocar cuidadosamente todo el conjunto en posicion vertical.

Coloque la parte frontal de la manija de plastico (27) en la parte
posterior de la manija de plastico (28) alrededor de la barra de sujecion
(23) usando los tornillos autorroscantes (45) como se muestra.

iIMPORTANTE! La parte del frente de la manija de plastico (27) debe
quedar orientada hacia adelante, en sentido contrario al conjunto del
poste.

15. Introduzca los pernos (30) a través del conjunto de la manija
de plastico y la barra de sujecion (23), y conecte las tuercas (17) como
se muestra. Apriete completamente.

16. iIMPORTANTE! Coloque tentativamente los pernos en los
orificios de los soportes del respaldo (38) y muévalos cuidadosamente
con un movimiento circular para quitar la pintura de los orificios si es
necesario.

Ajuste el separador (39) en el fiador (40). Luego continte el montaje

como se muestra. Apriete completamente.

17. Monte los tubos elevadores (43) en los componentes del
trinquete como se muestra. Apriete completamente. jIMPORTANTE! Es
necesario instalar adecuadamente todas las piezas para que este
mecanismo funcione de manera segura y adecuada.

18. Fije el fiador (40) en su lugar con el pasador de horquilla (48).
19. Estire el resorte (56) hasta su posicion con pinzas.

ADVERTENCIA: CUANDO INSTALE LOS RESORTES UTILICE
PROTECTORES OCULARES.

20. ADVERTENCIA: SE REQUIEREN COMO MiNIMO DOS
PERSONAS PARA REALIZAR ESTE PROCEDIMIENTO. Si no se observa
esta recomendacion se podrian ocasionar lesiones corporales.

Comenzando con las tuercas (17), nivele contra el soporte del
respaldo (38), fije el borde y el soporte al respaldo. Doble las mitades
superiores de los soportes del respaldo para alinearlos con los orificios
del respaldo y fijelos. Apriete completamente. NOTA: Las tuercas y los
pernos para el montaje se suministran con el herraje del borde.

21. Monte los tubos elevadores (43) en el soporte del respaldo
como se muestra.

22. ADVERTENCIA: SE REQUIEREN COMO MiNIMO DOS
PERSONAS PARA REALIZAR ESTE PROCEDIMIENTO. Si no se observa
esta recomendacion se podrian ocasionar lesiones corporales.

Apoye el poste en un caballete de aserrar. Conecte el conjunto del
respaldo en la seccion superior del poste (4) como se muestra.

Luego instale la tapa del poste (37). NOTA: Se recomienda que
dos personas realicen este paso, tenga cuidado, el conjunto del
elevador es pesado.

23. ADVERTENCIA: No deje desatendida la UNIDAD MONTADA
cuando esté vacia, ya que SE PUEDE VOLCAR.

NOTA: Se recomienda que dos personas realicen este procedimiento.
Ruede el conjunto completo al area de juego deseada. Introduzca la
correa en T (15) a través de la ranura que se encuentra en la parte
posterior de la base, como se muestra. Fije la unidad introduciendo la
estaca de amarre (49) en el piso con un movimiento rotatorio y
enganchando la correa en T (15) en la estaca de amarre (49). Llene el
tanque con 33 galones (114 litros) de agua.

iIMPORTANTE! Aiada 2 galones (7,6 litros) de un anticongelante no
toxico en

climas con temperaturas bajo cero.

24, Aplique la etiqueta de ajuste de la altura y de movimiento (51)
en la parte frontal del poste, como se muestra. La altura reglamentaria
del borde es de 10 pies (3,05 m).

ADVERTENCIA: No permita que los nifios ajusten la altura.
ADVERTENCIA: EL USO DE ESTE PRODUCTO SIN LA INSTALACION
ADECUADA DE LOS SUJETADORES SMART CLIP, O LA FALTA DE
ELLOS PUEDE DAR COMO RESULTADO DANOS CORPORALES.
ASEGURESE DE SEGUIR CUIDADOSAMENTE LAS INSTRUCCIONES.

25, Instale los sujetadores de la red como se muestra. (Vea la
ilustracion)

26. Instale la red como se muestra. (Vea la ilustracion)

21

05/03 P/N 214946C



Articulo Cant.

00N O WN -

Ao oA DD DBDDBADBAMDBDAMDBDADIRADRAMOGWWWWWWWWWWNDNDNDNDNDNDNDDNNDNDDN-=2S2 22 a2 O a a a a©
OO0 RA WN-_2 000N RAWN-200O00NODODRMWON-_O0O0C0ONOOOORNAWON-_20O0©0ONOOGN~AWN-=O

N TN

=N =2 N =2 =2 NWw
B l\’)(_ *

A RABADNA A A ANNA AW a2aAaNN-a AAaN-a aaNa N

[8) ]
*

AN AN AN A A

Pieza N.° Descripcion

206615
200628
226401
900007
908480
900240
202820
206934
206949
203063
906206
201625
203218
203220
201568
203798
203100
203103
900223
206948
206252
206956
906606
206940
206938
203330
206604
206605
203038
203217
201219

206360
201124
206304
200516
202814
900846
201129
201160
240017
203493
804808
206311
204804
201159
206340
206305
203124
203617
201268

206303
200627
201651
201125

Tanque, (negro)

Eje de la rueda, 11-3/4 de longitud

Rueda, 4" (10,2 cm) ( (negra)

Seccion superior del poste

Secciéon media del poste

Seccioén inferior del poste

Varilla, 3/8 D.E. x 4-3/4 de longitud

Perno de anilla, 3/8- 16 x 2 1/2 de longitud
Soporte giratorio, superior

Tuerca de nilén del inserto de seguridad, 3/8-16
Puntal, 1" D.E. x 31-1/4 de longitud

Perno, Dichromate amarillo, cabeza hexagonal, 5/16-18 x 3.60 de longitud
Arandela, plana, 3/8 D.I.

Tuerca de nilén del inserto de seguridad, 5/16-18
Dispositivo de anclaje, correa en T

Perno, brida hexagonal, 5/16-18 x 1-1/2 de longitud
Tuerca, brida hexagonal, 5/16-18

Perno cabeza de carro, 5/16-18 x 2 de longitud
Soporte de la rueda

Soporte giratorio, inferior

Perno, cabeza hexagonal, 3/8-16 x 1 de longitud
Disco, 5" (12,7 cm) D.E. x 13/32 D.I., plastico
Barra de sujecion

Eje, 21" (53,3 cm) de longitud

Tapa de presion

Perno, cabeza hexagonal, 3/8-16 x 4-1/2 de longitud
Manija, frente, plastico

Manija, posterior, plastico

Perno cabeza de carro, 5/16-18 x 2-3/4 de longitud
Perno cabeza de carro, 5/16-18 x 1-1/2 de longitud
Sujetador de la red, Smart Clip

Borde

Perno, cabeza hexagonal, 3/8-16 x 2,625 de longitud
Tuerca, 3/8-16

Perno 1/2-13 x 6-5/16 de longitud

Cubierta vinilica para perno, 5/16

Tapa, parte superior del poste

Soporte del tablero, (negro)

Espaciador, 1-3/4 de longitud
Palanca con trinquete

Perno, cabeza hexagonal, 1/4-20 x 2-1/4 de longitud
Contratuerca, cabeza hexagonal, 1/4-20

Tubo elevador, (negro)

Espaciador, plastico

Tornillo, cabeza en cruz, 3/4 de longitud

Trinquete

Contratuerca, cabeza hexagonal, 1/2-13

Pasador de horquilla, 1/4 x 2-9/32 de largo

Estaca, amarre

Tapa

Etiqueta, ajuste de la altura y de movimiento

Red

Arandela, 1/4 x 9/32 D.I.

Carro portamuela

Espaciador, plastico, eje de la rueda

Resorte de retorno del trinquete

P/N 214946C 05/03

22




¥£258 SSS 008 00 :(z19myos ‘puejyosinaq)

Jawwnuuoala] alaiualyngab ajjosiaAlun

‘paISLIo}NE JBPO JZiNIsIajun ‘Losuodsab asiap) Jaulay ul usjeyos|jesabialyoo | ‘USNP USpJOM JopusMIA U] ‘saiadold YN uoA BunBijimuig syol
19PO SUSPUNGISA USISP JOPO [SRE|N UOA USpJam apinpold-AynH Jepusmian Bunbiwysuss usiep yw [I91 WNZ yoou sazueo) s|e Jopam 1P pun ‘puls usyeyosuuewSpaBN-YaN usbi
uspJaM pun “"ou| ‘|SREIN UOA WNUSBIF puls USYDISZUSIBAN USUSPUNGISA JIWEp SIP pun @44NLS 44NL 5u] ‘saluadold YEN UoA Wnjuabig sayolgalyossne aip ‘swnjusbig usbisieb uswiod sispue
66/2 %2102 Japo/pun subisaq 9)z)Nyosab YdIyI1IagayIN puNn USYOISZUSIBA PUIS US)EYISUUBWSPSIBIN
mn_uw_ O&@E“:: -yEN Usujazuie Jap pun YN Jop uayoliezsbunuuanig uspaiznpoidas PNPold Wwasalp jne aiq
YosZ)MS Japo yoogabes
Acm_sonEEm .:w:m_nom nz woo sdooypews mmm/:dpy mew..n<
“uaddpjun n Wz | 1op Jajun [12unog |legieNsed uedLawy* SOp 2}ISGIM 9P UOA puls Bunuem
19)Y219] UBpURISWIM USSP JAJUN uuey walshg seq ‘usyabIOA JYdISIOp 6u ‘_wmcm_‘_®> Hw zjesulg pun 19 abnyou l19)sjny ‘nequ 1Z 13qn uauolewlioju] aldpdM
10016 J1w 8ydE|S UBBI Jaure jne As sop v wieg -110Z-91/6) [9SSN|YdSUSQNEIYOS
(‘uspuamian zjeg uiay) "usebe] pun uaiaspua BijjQA jue] usp ‘ualyniyainp Emﬁw\»w sulspy pun wm_o‘_m ‘uesse| usjjem
Japo uabn Iy pueg Japo ITET) wap 6 .
sep Jni Buninidsiengels auid pun JY2ISION BUNYOLLIOA J8SSIP YONBIqeD WISG JYORSINISA SSIOMUIYSIIBYIBYDIS I8P USJYOBSIN
133un usnjesadwia ] 19g "USIALYAB S||BSAUIRY Hiep YUBL Wi JOSSEM Seq ) pany 40 18}1IqBIS e p ) aJeq||91sIan Japo 91/6 ‘(u1g) ‘10z U18 1OPO/PUN YONBIGESD) UBBISELUSYLIYOSIONUN UBLIS YoINp USpIsm UsBUNZIOUs, Usjsisw aid
‘utes pjoapabae addey| Jauie Jw yeziapal gnw spususbuels a19qo seq uabuuque Jopaim auadsuspog aiq v Z/1 (19MZ) :[oSSNIYOSUBGNBIYOS «
*}qa1Y9SIaA JydIu . : . -
. usyalp uolisod 8jyoa.ne auid .
SUSIUEUOSIN 19P UOIS YEP “Usaoe JheBb mEEM\Mw Sop Wodsuei| wiog B A . JsuiueH ‘uaplam JB13YDISINEaq USUISYIEMIT UOA UD}||OS UBUN|9)SIGAUSYQH «
ul Byoision wayshs|eqienseqg seq ‘¢ (‘Pyd- ) (B .
wap 3s1 Bunpep pun uoneeysul sgewabsBunupio aig } Pid-SN 09¢) (b4 uapiam uapioyabue spodg AyynH uoa pjaaIp uuey Bunzinysiaun AYssiuydsdl o
‘usjards Bunysnisny ua}BIPEYDSaq JaUIS JIW "MZq UE S|BWSIN uaiyey Jojjeisyny usjyosunmeb €91) PUBS JOPO Yone|yosuapes) . ‘uaiopjeq aBYIIM puls sep || — Zjeg Japo [spiwsBunjysiuleauszueld
‘PpUIS UBPUEBYIOA :¢m:3_.w_3n_0 BUISY OM "MZQ UUEY UBYIESINIA wnz wajsAs|leqievseg seq ¢ pueqgagely - pun -19)91zabun aIM USZUBISANS BPUSIBIPOIIOY YaInp ajbuy
uapeyosyoes auldy sa wap ue ‘uabuliq yolaieg :m.ﬁs__.umwmw:_g uaure . ‘aBue)g Jep MI0||8)SyNY pun Buniaizeld ‘usbunBuipagewn)y ‘qe UspuESWN
ul Japo/pun uazjasiaA uoisodiabe aip ul waysAg seq uuey uaddpjwn uaiyniaq uspog P—_—
! 1eporp D S e o o] (9nd 8) W 'z Jous|UBNS -
uspuUEISWI UBSAIP JAUN S3 BP Buniopim . L ualagne uayosiaijyez uoa jbuey abueysy| Jaayj Jenepsuaga alg o
ImMun Japojpun uabipuim _mn Eo.: wajsAg seq USp JSpey SIp SIq "Usya.p SUIoA pueqgeiN - "01 9)18S jne Yais Jopulyaq siagapiny sasalp
n yoeu E®«w>w=m£®v_mmm— sep yaz Am_scomw:<v NeIgzZIoH Bunp|iqqy au1g ‘uass] yo1punib 1agapjyneusepy :m.:um._nwm:m obue)g Jop ue ueg
‘uaiymyyainp :m._:am._m oy BNn IN}}a110)| ap ‘ . BioA [aid! Bisewagn
uaq|es JInz ‘us)eyiss) abueis aigq | . Y 1o1ds say I IgewIaqn
S Lers oot 120150 MZ +| [ 10 1y g Lo osner nz uansaobuontos o st s st Bummioison o501 -
as0| yse|leg .:wm_Eot uap yne Bunzjnuag Japel Joa wayshs seq ‘puemq.loy
o ‘uayosnejnzsne thom abue)g aIp IONIZMEIM FHIITHIAH04NT Jap puey uaiaun wnz siq (gn4 9‘g) w g6‘} 16eI3aq ayoyjaidsisapuly aiq -
1s1 ‘Jey uassaiyebyainp |yejs usp yainp 3|9} Jaulepuabil ue }soy yais ‘usayny
_m::w>> PIoe| nau aq.ey! ! Jw pun (ussneiaqy NOLLYTIVLSNI 4Nz SVEN As nz uuey yoneiqabjya4 19po uoisoiioy ‘uabunbuipag aysspewiy
::E_n:wa._mﬂ,amom- UOISOLI0Y UOA 19zZuUy .—”_%_motov_ o M.Mm -uaSQ| JOPUBUIBUOA SWalSAS SaP
‘alleJqy ‘SeID ‘sl eyuIL} _S_uom:mm:umw.w.g ualjeLialely ayasiueBio spodsues] sap puaiyem Japo/pun gauaqalds wiaq ajivjuabuelg alp Yais usuuoy
‘uayny swaysAg sop uaddijuin wauld Nz Jwos pun S||ejuiapuy (Jeqpuamue w__m: uabny! 1z Biyou a1 1B}S UBUJdZUId 31
$)997 NZ UBUUQEY 19YdQT "ules e 1eyss ‘uay 19A S sop L nwn mﬁoﬂmt:@:: ule uauuEy [PRIWINS
18P0 Saly| UOA 191} PN Je|B YN [$H00S Wap 193un BYIE|HSAQ A1d ap ne 1 n 1 sne B o621 |9)208 uag
:wm:atg ZJaN wi Yd1s uauugy My Jasalp apuejsuabag ‘uabesy
(msn v ‘oBury) ueurey uejerdg wieg v ‘uspiom t_._Emmm:m uauosiad () 1I9MZ UoA w:.om J19quy asalq
‘uapiam japejsab . ] ‘uayabion
Yo Ag sop 13 19po I A Sep 9}j|0s usapury uspiam BIYDISIOA WalJXa SNEqUALWIESNZ SIP PUBIYEM 13}197 JBUId YONeIgao 19g »
‘uajjeyusay uajia)l uaydibamaq uoa Jabuiy thcmwm COESNC&NEw:OLOQHOZ |
pun apueH swajsAg sop Modsuel] wiaq 19po SYQH J9p ud||dIsuIg wieg :
‘uuey| uay; 19A pun I Cmco_wgbcwmk__ NZ JHOIN

‘uabunzyajiap
Ja1aMyds }I9YydljuIaydIsIyepy dyoy auld jyajsaq gaujag uagewabsbBunupio
Jyolu woue 1aq pun Bunjjeypuejsu] pun uonejesu] Jagewabysesun
19g ‘Bipuamjou Jnjosqe soyisuisBunzisiap  1apo Jun sap Buniaiznpay
inz pun gaujeg uabnyysu usp Ny puis Jyaisjny pun Bunzjnuag ‘abejuopy
abIpug)s|joA pun aBIJEWISYIIYISIOA BUIT "USWIWIISA] JUSWINYOQ WIS3IP Ul 3)s]

S||eJUIBPUE SB BP ‘UBIIMUDSD] NZ [9)I0S UIP UYO ‘USSSE| UBYa)S .
uonISOd J9jydaine uj sjewalu WaysAS seq "UJINUEISA uspog wi pun Hep ualamyosag wnz "usqey mm_On_

ua||nj pueg Japo Jassep Jw zueb waysAg sep nequawiwesnz wap yseN
UalaIds JLIEP 49p0 Urennt UEIED INZ NIONNZLITHIA FHIMHOS m
‘usenaly ‘uay; jwnJay abuejg J9p JBPO/PUN [9420S WIAP JNE JYIIN uuey C&@CD:QC( Jasalp usjyoeygiiny

‘uaqey abjo4 Inz uabunzjajlop 2J9MYDS UUEY ZJON WP J9PO PUBIGIO) .
wap ‘puBMQJOo)] 18P JW JYDISIH/UBUYEZ UOA P{EJUOY Ja(Q "ud}jeyulay ulg "uspJam Hamyossq JSSSEN)
ZJaN pun pueliqioy| ‘PUBMIOY UOA JY21Sa9) Jyi Jajaidg alp uassnw 13po pues jw pun HDNQOOCQEENmDN g
‘ulenQuUEN-juUNQ-wels 19q ‘sqal. 1dg sap puaiyem :
zm@z«:N«wz_muo:mnw:mu-:m u:n?ﬁox_:um_m C&@CD«_Q_memmuCO_Z Cw_u

Bloseq pun tottiey s 50 Gornog Uassors Ut emEmm:oww:E.mEoym\choﬁScog

any upabay asalp Jsja1ds ajje gep ‘uajj IS gnuw nuabiz 1o usyoamzsuoljelsisuowsg nz
WVSHYIMNN JILNVYVO 310 ._.IO<_>_ aNN NIYHNA J13p yol|galyosuie ‘spodg >t3T_ UOA

N3IAYHOSHOVS d43d0/ANN NIONNZLITIYIA NIYIMHOS awa)sAs|eqieyseqg 311V

NZ NNV ONNNYVM H3S3IA NILHOVSSIN NI3
TVNOSYHIdIOVINOIN

VYV ONNNIAVM V SVa NV SIMNIH

LACK

£

‘ua)yoBaq BSIP PUN PUIS JNRILBA BUNIYDLLIOA J0salp Bunuaipag a1aydis
oulo ANy UdYLIYISION Udp Jw J9jalds djfe gep ‘udlsiolyemab gnw iazyisag Joa

"NVSHUIMNN ONNYYIMYIIILNVEVO
31a LHOVIN NN N38VH 39704 ¥NZ NIAYHOSHOVS ¥300 NIONNZLITH3A
IYIMHOS NNV SIIMNIHSLIZHYIHOIS ¥3S31a NILHOVYIA NIT

V¥ 3SIAMNIHSLIFHY3HOIS V¥

usgo
Ja)iem pja- usuayasablioA Injep wi JaWwWnN asalp oI usbel} apig "(yonipineuoley ayais) usgey Jalagqyb Jswwnuj@pol Ip SIS UUSM ‘Usyay JaJ|auyos uauy| Usuugy JiA\ "UsuuQy usuomiueaq usbel
a1y] Jopo uagayaqg Biyou pun [[BUYDS W|goid JY| JIM JIWEP ‘WNJJUSZ)SUSIPUSPUNY| JBSUN Ue US||e4 USS3Ip Ul YIS SIS USpUsM a)jig "usjalyne aws|qold US|IdamsIiq usuugy ‘uspiam }|e)sabiay jejbios

Us)gQIB Jap W SPNPOId 818SUN [UOMAQO "USPJOM UISS USPSLINZ JUYSS jNeY WSSaIp W 3IS Yep ‘YDIRYDISISANZ puIs pun uagey }yemsb apnpolid usjouyoiazebsne Jaiasun saule aig gep ‘sun usnaly JIp
iopPjnpold 19UIdas jeyjend Jnz jyals >t.=_._

V'SN » 680ES IM X3SSNS « 3[211D 8}elodio) Yinog 00LyZM €GN « 18U IIAISS Jawosn) HIININNN TT3AOIN FHHI HOIS 3IS NJ¥™3ILON
Auedwo) AYnH v

yongpueytazinuag walsAg-|jeqiayseqg saleqbea) m._.N._ O n_ m E“::

P/N 214946C

05/03

23

DEUTSCH



10.

1.

12,

13.

14.

15.

16.

Den Tank von unten véllig entleeren. Die Radachse (2) wie gezeigt durch
das Radlaufwerk (54) schieben und die Rader (3) mit Abstandsstiicken
(55) auf die Radachse (2) schieben. Die Radhalterung wie gezeigt
befestigen. Dazu wird ein tiefer Steckschliisseleinsatz empfohlen.
WICHTIG! Nicht zu fest anziehen.

Jedes Stangenteil richtig identifizieren und den angegebenen Abstand
von beiden Enden wie gezeigt mit Klebeband markieren.

Das obere und mittlere Stangenteil wie gezeigt anhand der
Ausrichtungsmarkierung und des Ausrichtungsloches aufeinander
ausrichten.

WICHTIG! Die Lécher im oberen (4) und mittleren (5) Stangenteil
MUSSEN miteinander zur Deckung kommen, damit das
Verldangerungssystem richtig zur Spielflache hin positioniert werden
kann.

Das obere (4) und mittlere Stangenteil (5) wie gezeigt
zusammenstauchen, bis sie sich nicht mehr auf die mit Klebeband
markierte Stelle zu bewegen. HINWEIS: Die Stangenteile miissen
einander um mindestens 9 cm (3 %z Zoll) iiberlappen.

WICHTIG! Die Lécher im oberen (4) und unteren (6) Stangenteil MUSSEN
miteinander zur Deckung kommen, damit das Verlangerungssystem
richtig zur Spielfliche hin positioniert werden kann. Das untere
Stangenteil (6) wie gezeigt anhand der Ausrichtungsmarkierung und des
Ausrichtungsloches an dieser Baugruppe befestigen und alle Teile
zusammenstauchen, bis sie fest ineinander stecken. Nach dem
Zusammenbau kdnnen die einzelnen Stangenteile NICHT mehr
voneinander getrennt werden. HINWEIS: Die Stangenteile miissen
einander um mindestens 9 cm (3 'z Zoll) Giberlappen.

Die Stange (7) durch die Locher im unteren Stangenteil (6) und die
Einschraubdse (8) stecken.

Den Stangenaufbau wie gezeigt in die Tankbaugruppe stecken. Den
Stangenaufbau mit der oberen Drehhalterung (9) und der Gegenmutter
(10) sichern.

Die Sockelverstrebungen (11) mit Schraube (12), Unterlegscheiben (13)
und Mutter (14) wie gezeigt an der Stange befestigen. Die Vinyl-
Schraubenabdeckung (36) auf die freiliegenden Schrauben-
Gewindeenden driicken. Die ungesicherten Enden der
Sockelverstrebungen (11) wie gezeigt drehen.

Die Sockelverstrebungen (11) mit Schraube (16), Unterlegscheiben (13)
und Mutter (17)

am Sockel befestigen (17).

Schlossschrauben (18) wie gezeigt in die mittlere Lochgruppe an der
Radhalterung (19) einsetzen.

Die untere Drehhalterung (20) wie gezeigt mit Schrauben (21),
Unterlegscheiben (13), Scheibe (22) und Mutter (10) an der Radhalterung
(19) befestigen.

Die Griffstange (23) wie gezeigt mit Muttern (17) am
Radhalterungsaufbau befestigen.

Die Rader (3) wie gezeigt mit Druckkappen (25) an der Achse (24) und
dem Radhalterungsaufbau (25) befestigen.

Den Radhalterungsaufbau wie gezeigt mit Schraube (26),
Unterlegscheiben (13) und Mutter (10) am Sockel befestigen.

HINWEIS: Diese Arbeit sollte von zwei (2) Personen ausgefiihrt werden.
Den gesamten Aufbau wie gezeigt vorsichtig wieder in eine aufrechte
Lage bringen.

Das vordere Ende des Plastikgriffs (27) wie gezeigt mit
Schneidschrauben (45) um die Griffstange (23) herum am hinteren Ende
des Plastikgriffs befestigen.

WICHTIG! Der Vorderteil des Plastikgriffs (27) muss nach auBen, also
vom Stangenaufbau weg weisen.

Die Schrauben (30) wie gezeigt durch die Plastikgriffbaugruppe und die
Griffstange stecken und die Muttern (17) aufschrauben. Fest anziehen.

WICHTIG! Die Schrauben zur Probe in die Bohrungen der
Korbwandklammern (38) stecken und sie vorsichtig in einer
Kreisbewegung hin- und herbewegen, um eventuelle Farbriickstinde aus

17.

18.

19.

20.

21.

22.

23.

24,

25,

26.

den Bohrungen zu entfernen.

Das Abstandsstiick (39) in die Klinke (40) einpassen. Dann wie gezeigt
mit dem Zusammenbau fortfahren. Fest anziehen.

Die Verlangerungsrohre (43) wie gezeigt an den Ratschenteilen
befestigen. Fest anziehen. WICHTIG! Dieser Mechanismus funktioniert
nur dann sicher und ordnungsgemaRB, wenn alle Teile vorschriftsmaBig
eingebaut wurden.

Die Klinke (40) wie gezeigt mit dem Lastésenbolzen (48) in der
Einbauposition sichern.

Die Feder (56) mit einer Zange in die benétigte Position strecken.
WARNUNG: BEIM ANBRINGEN DER FEDERN AUGENSCHUTZ TRAGEN!
WARNUNG: DIESER VERFAHRENSSCHRITT SOLLTE VON
MINDESTENS ZWEI PERSONEN AUSGEFUHRT WERDEN. Ein
Missachten dieser Empfehlung kann Verletzungen zur Folge haben.
Korbrand und Klammer an der Korbwand befestigen; dabei miissen die
Muttern (17) biindig mit der Korbwandklammer (38) abschlieRen. Die
oberen Halften der Korbwandklammern zurechtbiegen, damit diese auf
die Locher in der Korbwand ausgerichtet sind, und festziehen. Fest
anziehen. HINWEIS: Befestigungsmuttern und Schrauben sind in den
Befestigungsteilen des Korbrands enthalten.

Die Verlangerungsrohre (43) wie gezeigt an der Korbwandklammer
befestigen.

WARNUNG: DIESER VERFAHRENSSCHRITT SOLLTE VON
MINDESTENS ZWEI PERSONEN AUSGEFUHRT WERDEN. Ein
Missachten dieser Empfehlung kann Verletzungen zur Folge haben.

Die Stange auf einen Siagebock legen. Die Korbwandbaugruppe wie
gezeigt am oberen Stangenteil (4) befestigen.

Dann die Stangenkappe (37) aufsetzen. HINWEIS: Diese Arbeit
sollte von zwei Personen ausgefiihrt werden. Vorsicht: Die
Verlangerungsvorrichtung ist schwer.

WARNUNG: Die ZUSAMMENGEBAUTE EINHEIT im leeren Zustand nicht
unbeaufsichtigt lassen, DA SIE UMKIPPEN KANN.

HINWEIS: Dieses Verfahren sollte von zwei Personen ausgefiihrt
werden. Den fertigen Aufbau an den gewiinschten Spielort rollen. Den T-
Riemen (15) wie gezeigt durch den Schlitz an der Riickseite des Sockels
schieben. Die Einheit durch Hineindrehen des Bodenverankerungspfahls
(49) in den Boden und Einhaken des T-Riemens (15) in den
Bodenverankerungspfahl (49) sichern. Den Tank mit 125 | (33 US-
Gallonen) Wasser fiillen.

WICHTIG! Den Tank mit 7,6 | (2 US-Gallonen) eines ungiftigen
Gefrierschutzmittels fiillen, um ein Gefrieren in Klimazonen mit
Frosttemperaturen zu verhindern.

Hoheneinstell- und Transportaufkleber (51) wie gezeigt an der
Vorderseite der Stange anbringen. Der Korbrand wird den offiziellen
Regeln geman in einer Hohe von 3,05 m (10 FuB) angebracht.

WARNUNG: Kindern darf das Verstellen der Héhe nicht gestattet
werden.

WARNUNG: EIN GEBRAUCH DIESES PRODUKTS OHNE
ORDNUNGSGEMASS ANGEBRACHTE BZW. MIT FEHLENDEN SMART
CLIPS KANN VERLETZUNGEN ZUR FOLGE HABEN. DIE ANLEITUNG
UNBEDINGT SORGFALTIG BEACHTEN.

Die Netzhalteklammern wie gezeigt anbringen. (Siehe Abbildung)

Das Netz wie gezeigt anbringen. (Siehe Abbildung)

P/N 214946C 05/03

24




Artikel

0 ~NO oA WON =

Qoo oo bdh D DDA DAMDBABDBDAMDBABDBDAMDIRANOGBOWWWWWWWWWNDNDNDDNDDNDNDDNDDNDNDNDDNDN-=2 =22 O O A O
O DR WN-2 000N, WN-=20000NO”COORAWN-_2 000N DNAWOWN-_00OCONOGOGN~AWN-=0

Menge

A A A a a a N A

w
*

N
*

~

A NDMDA A O APNN- ATW=a a2 A NN AAaAN-=S A AN AaANaINAaAN-a AN
N

[¢;]
*

AN AN AN = A

Teilenummer Beschreibung

206615
200628
226401
900007
908480
900240
202820
206934
206949
203063
906206
201625
203218
203220
201568
203798
203100
203103
900223
206948
206252
206956
906606
206940
206938
203330
206604
206605
203038
203217
201219

206360
201124
206304
200516
202814
900846
201129
201160
240017
203493
804808
206311
204804
201159
206340
206305
203124
203617
201268

206303
200627
201651
201125

Tank (schwarz)

Radachse, 11-3/4 Lange

Rad, 4 Zoll (schwarz)

Oberes Stangenteil

Mittleres Stangenteil

Unteres Stangenteil

Stange, 3/8 AD x 4-3/4 Lange
Einschraubése, 3/8-16 x 21/2 Léange
Obere Drehhalterung
Nylon-Einschraubgegenmutter, 3/8-16
Verstrebung, 1 Zoll AD x 31-1/4 Lange
Sechskantkopfschraube, Gelb Dichromate, 5/16-18 x 3,60 Lange
Flache Unterlegscheibe, 3/8 ID
Nylon-Einschraubgegenmutter, 5/16-18
Verankerung, T-Riemen
Sechskant-Flanschschraube, 5/16-18 x 1-1/2
Sechskant-Flanschmutter, 5/16-18
Schlossschraube, 5/16-18 x 2 Lénge
Radhalterung

Untere Drehhalterung
Sechskantkopfschraube, 3/8-16 x 1 Lange
Scheibe, 5 Zoll AD x 13/32 ID, Plastik
Griffstange

Achse, 21 Zoll Lange

Druckkappe

Sechskantkopfschraube, 3/8-16 x 4-1/2 Lange
Plastikgriff, vorne

Plastikgriff, hinten

Schlossschraube, 5/16-18 x 2-3/4 Lange
Schlossschraube, 5/16-18 x 1-1/2 Léange
Smart Clip, Netzhalteklammer

Korbrand

Sechskantkopfschraube, 3/8-16 x 1 Lange
Mutter, 3/8-16

Schraube, 1/2-13 x 6-5/16 Lange
Vinyl-Schraubenabdeckung, 5/16
Stangenendkappe

Korbwandklammer, (schwarz)
Abstandsstuick, 1-3/4 Lange

Sperrhebel

Sechskantkopfschraube, 1/4-20 x 2-1/4 Lange
Sechskant-Gegenmutter, 1/4-20
Verlangerungsrohr (schwarz)
Abstandsstuick, Plastik
Kreuzschlitzschraube, % Lange

Ratsche

Sechskant-Gegenmutter, 1/2-13
Lastésenbolzen, 1/4 x 2-9/32 Lange
Bodenverankerungspfah
Verschlusskappe

Hoéheneinstell- und Transportaufkleber
Netz

Unterlegscheibe, 1/4 x 9/32 ID
Radlaufwerk
Abstandsstuck, Plastik, Radachse
Ratschenriickholfeder

25 05/03

P/N 214946C




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


